
  

UPTEC W04033

Examensarbete 20 p
September 2004

Effects of dyeing and bleaching 
industries on the area around 
the Orathupalayam Dam in      
Southern India 

Kristina Furn



 i 

ABSTRACT 
Rural people around the 4 km2 Orathupalayam Dam in southern India live in one of India’s 
most polluted areas. The people were once restricted mainly by scarcity of water but today 
they cannot drink their well water or cultivate their soil. The dam, created to store 
floodwater from the Noyyal River, also stores effluent water from the more than 700 
dyeing and bleaching industries situated in the town of Tiruppur, 20 km upstream. 
Although most industries have treatment plants they do not treat total dissolved solids 
[...]
Bw 
Bw 
Bw 
Bw 
Bw 
Ow 
Bw 
Ow 
Bw 
Bw 
Bw 
Ow 
Bw 
Ow 
Bw 
Ow 
Ow 
Bw 
Ow 
Bw 
S 
S 
S 
S 
 
 
  

7.79 
7.91 
9.26 
8.89 
8.16 
8.28 
8.33 
7.73 
7.85 
8.32 
7.90 
7.65 
8.44 
7.86 
7.49 
8.04 
8.81 
7.89 
8.14 
8.02 
8.05 
8.85 
7.80 
7.50 
7.72 
8.03 
7.81 
7.67 
7.92 
8.79 
8.28 
7.98 
7.82 
8.17 
7.47  

2.09 
2.08 
1.31 
6.24 
1.08 
2.68 
2.19 
2.30 
2.79 
2.40 
1.43 
1.48 
0.98 
2.35 
0.76 
2.36 
1.71 
1.65 
18.30 
0.75 
0.72 
8.31 
0.57 
5.48 
10.35 
0.87 
1.22 
7.67 
6.40 
6.84 
7.47 
6.86 
3.74 
4.00 
7.30  

1339.69 
1333.28 
839.71 
3999.84 
692.28 
1717.88 
1403.79 
1474.30 
1788.39 
1538.40 
916.63 
948.68 
628.18 
1506.35 
487.16 
1512.76 
1096.11 
1057.65 
11730.3 
480.75 
461.52 
5326.71 
365.37 
3512.68 
6634.35 
557.67 
782.02 
4916.47 
4102.40 
4384.44 
4788.27 
4397.26 
2397.34 
2564.00 
4679.30  

2.67 
6.49 
11.74 
20.11 
1.76 
6.93 
5.50 
4.24 
5.05 
6.71 
2.10 
2.65 
2.12 
2.90 
0.70 
6.88 
11.77 
6.49 
19.61 
2.43 
1.45 
25.91 
0.78 
9.05 
11.13 
0.43 
0.45 
23.07 
23.46 
27.39 
24.14 
24.44 
4.49 
14.94 
3.97  

C3-S1 
C3-S2 
C3-S2 
C4-S4 
C3-S1 
C4-S2 
C3-S2 
C4-S1 
C4-S2 
C4-S2 
C3-S1 
C3-S1 
C3-S1 
C4-S1 
C3-S1 
C4-S2 
C3-S3 
C3-S2 
C4-S4 
C2-S1 
C2-S1 
C4-S4 
C2-S1 
C4-S3 
C4-S3 
C3-S1 
C3-S1 
C4-S4 
C4-S4 
C4-S4 
C4-S4 
C4-S4 
 
 
  

N 
N 
A 
TA 
N 
N 
N 
N 
N 
N 
N 
N 
TA 
N 
N 
N 
TA 
N 
N 
N 
N 
TA 
N 
N 
N 
N 
N 
N 
N 
N 
N 
N 
 
 
  

C 
C 
C 
I 
C 
C 
C 
C 
C 
C 
C 
C 
N 
C 
N 
C 
C 
C 
I 
N 
N 
I 
N 
I 
I 
N 
C 
I 
I 
I 
I 
I 
 
 
  

An 
An 
Y 
An 
Y 
S 
Y 
 
 
Y 
Y 
Y 
- 
 
Y 
 
Y 
Y 
 
Y 
Y 
 
Y 
An 
 
Y 
Y 
 
 
 
 
  

Y 
Y 
Y 
Y 
Y 
Y 
Y 
Y 
Y 
Y 
Y 
Y 
- 
Y 
Y 
Y 
 
Y 
 
Y 
 
 
Y 
Y 
Y 
Y 
Y 
Y 
S 
S 
S 
S  

Y 
Y 
Y 
Y 
Y 
Y 
Y 
Y 
Y 
Y 
Y 
Y 
- 
Y 
Y 
Y 
 
Y 
 
Y 
 
 
Y 
Y 
Y 
Y 
Y 
Y 
S 
 
S 
S  

 
 
Y 
Y 
 
 
 
 
 
 
 
 
- 
Y 
 
 
 
 
Y 
 
 
Y 
 
Y 
Y 
 
Y 
 
 
Y 
Y 
Y  

 



 92 

USDA system for classification of irrigation water 

Table 2. USDA quality rating for irrigation water 
 C S 
1 LOW SALINITY WATER (C1) can be 

used for irrigation with most crops on most 
soils. 

LOW SODIUM WATER (S1) can be used for 
irrigation on almost all soils with little danger of 
harmful levels of exchangeable sodium.  

2 MEDIUM SALINITY WATER (C2) can be 
used if a moderate amount of leaching 
occurs. Plants with moderate salt tolerance 
can be grown in most cases. 

MEDIUM SODIUM WATER (S1) will present 
an appreciable sodium hazard in fine-textured 
soils having high cation-exchange capacity. It 
may be used on coarse textured or organic soils 
with good permeability. 

3 HIGH-SALINITY WATER (C3) cannot be 
used on soils with restricted drainage. Even 
with adequate drainage, special 
management for salinity control may be 
required. Plants with good salt tolerance 
should be selected. 

HIGH SODIUM WATER (S3) may produce 
harmful levels of exchangeable sodium in most 
soils and will require special soil management 
with good drainage, high leaching and organic 
matter. Amendments may not be feasible with 
waters of very high salinity. 

4 VERY HIGH SALINITY WATER (C4) is 
not suitable for irrigation under ordinary 
conditions. It may be used occasionally but 
the soil must be permeable, drainage 
adequate, irrigation applied in excess. Very 
salt-tolerant crops should be grown. 

VERY HIGH SODIUM WATER (S4) is 
generally not good for irrigation purposes except 
at low and perhaps medium salinity. 

 
If the soil is calcareous sufficient calcium may dissolve to decrease the sodium hazard. This should 
be taken into account in the use of C1-S3, C1-S4 waters. For calcareous soils with high pH or for 
non-calcareous soils, the sodium status of water in classes C1-S3, C1-S4 and C2-S4 may be 
improved by adding gypsum to the water. Also for C2-S3 and C3-S2 may this be beneficial. 
  

Tamil Nadu Classification of Irrigation Water 

Table 3. Ratings on soil reaction (pH) 

Rating Status Designation 
Below 6.0 Acidic A 
6.0 to 8.4 Normal N 
8.4 to 8.9 Tending to alkaline TA 
8.9 and above Alkaline A  

Table 4. Ratings of EC 

Rating Status Designation 
Below 1.0 Normal N 
1.0-3.0 Critical C 
3.0 and above Injurious I  

 
Classification for water use. based on interviews 

Table 5. Categories of water use 

Category Designation 
Drinking D 
Washing W 
Personal hygiene B 
Irrigation I  

Table 6. Designation for answers about water use 

Status Designation 
Yes Y 
Some people only S 
Animals An  

 



 93 

APPENDIX 6 
 
Quality Criteria of Drinking Water 
Prescribed by Indian Standards Institution and Indian Council of Medical Research 
Prescribed by ISI (IS:10500-1989) Prescribed by ICMR 
 
Standards of Bacterioloogical Quality 

i) Water in Distribution System 
a) Throughout year, 95% of samples should not contain any coliform organisms in 100 ml. 
b) No sample should contain E. coli in 100 ml. 
c) No sample should contain more than 10 coliform organisms per 100 ml; and 
d) Coliform organisms should not be detectable in 100 ml of any two consecutive samples. 

ii) Unpiped water supplies 
Where it is impracticable to supply water to consumers through a piped distribution network and where 
untreated sources, such as wells, boreholes and springs which may not be naturally pure, have to be used, 
the requirements for piped supplies may not be attainable.  In such circumstances disinfection is most 
desirable and considerable reliance has to be placed on sanitary inspection and not exclusively on the 
results of bacteriological examination. 

 
C. Standards of Physical & Chemical Quality 
 
Sl. No. Substance or 

Characteristic 
Prescribed by ISI 
Requirement 
(Desirable Limit) 
Max. Permissible 
level 

Prescribed by 
ICMR 
Highest Desirable 
Level 

Maximum 
Permissible level 

(1) (2) (3) (4) (5) 
1. Colour. Hazen Units 10 5 units 25 units 
2. Odour Unobjectionable Unobjectionable Unobjectionable 
3. Agreeable Unobjectionable Unobjectionable Unobjectionable 
4. Turbidity 10 NTU 5JTU 25 JTU 
5. Dissolved solid, mg/l 500 500 1500* 
6. pH value 6.5 to 8.5 7.0 to 8.5 6.5 to 9.2 
7. Total hardness (as 

CaCO3), mg/l 
300 300 600 

8. Calcium (as Ca), mg/l 75 75 200 
9. Magnesium (as Mg), 

mg/l 
30 Not more than 50 mg/I, if there are 200 

mg/l sulfates; if there is less sulphate, 
magnesium up to 100 mg/I, may be 
allowed at the rate of 1 mg/Img, for 
every 4 mg/I decrease in sulfates 



 94 

10. Copper (as Cu), mg/l 0.05 0.05 1.5 
11. Iron (as Fe), mg/1 0.3 0.1 1.0 
12. Manganese(as 

Mn),mg/1 
0.1 0.1 0.5 

13. Chlorides (as Cl), mg/l 250 200 1000 
14. Sulfate (as SO4), mg/l 150 200 400 
15. Nitrate (as NO3), mg/l 45 20 ** 
16. Fluride (as F), mg/I 0.6 to 1.2 1.0*** 1.5 
17. Phenolic Compounds 

(as C6H5OH), mg/I 
0.001 0.001 0.002 

18. Mercury (as Hg), 
mg/l. 

0.001 -- 0.001 

19. Cadmium(as Cd), mg/l 0.01 -- 0.01 
20. Selenium (as Se), mg/l 0.01 -- 0.01 
21. Arsenic (as As), mg/l 0.05 -- 0.05 
22. Cyanide(as CN), mg/l. 0.05 -- 0.05 
23. Lead (as Pb), mg/1. 0.10 -- 0.10 
24. Zinc (as Zn), mg/l 5 -- -- 
25. Anionic detergents (as 

MBAS), mg/l 
0.2 -- -- 

26. Chromium (as Cr6+), 
mg/1 

0.05 -- -- 

27. Polynuclear aromatic 
hydrocarbons (as 
PAH), mg/1 

- -- -- 

28. Mineral oil, mg/1 0.01 -- -- 
29. ResiduaL free 

Chlorine, mg/1.Min. 
0.2 -- -- 

30. Pesticides Absent -- -- 
31. Radio-active 

materials: 
 --  

 a) Alpha emitters 
uc**** per ml. Max  

10-8 -- 3 pci/l***** 

 b) Beta emitters uc per 
ml. Max 

10-7 -- 30 pci/1 

 
*Dissolved solids reliable up to 3000 mg/1 in case where alternate sources are not available within reach. 
** More information is required to prescribe a value but in no circumstances should the level exceed 100 mg NO3 
*** The presence of fluoride in drinking water in excess of 1.0 mg/1, gives rise to dental fluorosis (mottling of 
varying degrees of severity in children.  When present in high concentrations, fluorides may eventually cause 
endemic cumulative fluorosis with resultant skeletal damage in children and adults 
**** uc – micro Curie 
***** pCi – ‘Picocurie’- unit of radio-active disintegration, also known as micro microcuric equivalent to 
disintegrations per second 



 95 

APPENDIX 7 
 
Schematic diagram showing Treatment method followed in Common Effluent 
Treatment Plants (CETP) in Tiruppur 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

RAW  EFFLUENT 

EQUALISATION 
Retention 
Time=12.16 hrs 

FLASH MIXING 
Retention Time = 1 min 

FLOCCULATION 
Retention Time = 30 min 

CLARIFICATION 
SLR = 20m3/m3/day 

RAPID SAND 
FILTRATION 

Rate = 5.10 m/hr 

CHEMICAL OXIDATION 
Detention Time = 30 min 

TREATED EFFLUENT FOR 
DISPOSAL 

Hydrogen Peroxide @ 
4mg/L 

Or 
Hypochlorite @ 15 mg/L 

Alum/MSS 
 @ 100-500 mg/L 

Lime @ 100-500 mg/L 

Poly electrolyte  
@ 1-2 mg/L 

GRAVITY THICKENER  
Solids Concn.  
of under flow = 4-6% 

CENTRIFUGE / DRYING BEDS  
Solids Concn.  
of Cake = 25-30% 

DEWATERED SLUDGE FOR 
DISPOSAL 

Polyelectrolyte @ 0.5-1 
mg/L 

Solids Concn. Of 
Sludge = 1-2% 

Supernatent Dirty Back Wash 
Water 

 



 96 

APPENDIX 8 
 
Questionnaire for open wells and bore wells 
 
The following questions were asked at each open well and bore well: 

1. Is it a private or common well? 
2. Time since construction? 
3. Depth of the well? 
4. Water level? (the water level was measured in the open wells but could only be 

estimated concerning some bore wells) 
5. Has there been a change in water level after the construction of the Orathupalayam 

Dam? If so, how much increase or decrease?  
6. What is your opinion about the quality of the well water today? (good, slightly salty, 

salty or bitter) 
7. Has the quality of the water changed? If so, when and how? 
8. What is the well water used for? 

• Drinking 
• Washing clothes and personal hygiene 
• Irrigation 

9. Is there plenty, enough, scarcity or severe scarcity of water in the well? 
10. How much is the well used? By how many families? 
11. What is the source of drinking water (in the hamlet or farmers’ houses)? 



 97 

APPENDIX 9 

Questionnaire for in-depth interviews 
Name and Occupation:  
Family: 

  Number of people: 
  Sex: 
  Occupations:  

Water Quality 

Have you noticed any changes in the water quality and if so when and how? 

What type of water do you use for drinking, personal hygiene, washing and for cattle, since when? 

Has the water level in the Open and Bore wells changed since the construction of the dam? 

If there has been a change in the water quality, have there been constructions of new wells? 

Has there been any construction of new wells due to rain failure? 
 
Diseases 

Has there been an increase of any specific diseases since the construction of the dam? 
 
Specific questions to farmers 

What types of crops do you grow at present and how has your crop pattern changed due to the dam? 

Do you use irrigation, if so what crops do you irrigate and what type of irrigation is used? 

Do you have any rainfed land, if so what type of crops do you grow? 

Do you have any cattle, if so what type of cattle and how many? Has the number of animals changed during 
the last years and if so why? 

If there has been a change in the water quality how did you first notice the change? 

Has there been any damage to the crops, since when? 

Has there been decrease in yield, since when? 

Has there been any effect on the germination, since when? 

Has there been any change in the soil quality, since when? 
 How, describe? 
 
Migration  

Have people in your family/hamlet moved away because of the pollution? 

 How many?  
 Where have they moved to?  

What is their occupation now? 
 
Compensation 

Have you received any help from the government? 

Have you received any help from NGOs? 

Have there been any studies in your hamlet concerning the pollution? 

What has been done in your hamlet to raise this question? 
 
Future 

How do you picture the future? 

What kind of help would you like to receive? 

In your opinion, what should be done to change the situation?  



 98 

 

 

 


